Il b uprotfen

Tablets
200, 400 & 600mg

PACKAGE LEAFLET: INFORMATION FOR THE USER

Read this entire leaflet carefully before you start taking this medicine.

« Keep this leaflet. You may need to read it again.

« If you have any further questions, ask your doctor or pharmacist.

« This medicine has been prescribed for you. Do not pass it on to others. It may harm them, even
if their symptoms are the same as yours.

« If any of the side effects get serious, or if you notice any side effects not listed in this leaflet,
please tell your doctor or pharmacist.

In this leaflet:

1. What are I-PROFEN Tablets and what are they used for
. Before you take I-PROFEN Tablets

. How to take I-PROFEN Tablets

. Possible side effects

. How to store I-PROFEN Tablets

. Further Information

. Adverse Drug Reaction (ADR) Reporting

1. What are I-PROFEN Tablets and what are they used for

NoOaRWN

I-PROFEN Tablets belong to a group of medicines called anti-inflammatory pain killers. They can
be used to relieve pain and inflammation in conditions such as osteoarthritis, rheumatoid arthritis
(including juvenile rheumatoid arthritis or Still's disease), arthritis of the spine (ankylosing
spondylitis), swollen joints, frozen shoulder, bursitis, tendinitis, tenosynovitis, lower back pain,
sprains and strains.

I-PROFEN Tablets can also be used to treat other painful conditions such as toothache, pain
after operations, period pain and headache, including migraine.

2. Before you take I-PROFEN Tablets

Please tell your doctor or pharmacist BEFORE taking any I-PROFEN Tablets If:

* You are pregnant or planning to become pregnant, or breast-feeding. I-PROFEN Tablets may
make it more difficult to become pregnant. You should inform your doctor if you are planning to
become pregnant or if you have problems becoming pregnant.

« You are sensitive (allergic) to any of the ingredients in the tablets. These are listed in Section 6.

* You have, or previously had, a stomach ulcer or other gastric complaint.

Do not take I-PROFEN Tablets if you currently have a peptic ulcer (ulcer in your stomach or

duodenum) or bleeding in your stomach, or have had two or more episodes of peptic ulcers,

stomach bleeding or perforation in the past.

* You have a condition which increases your tendency to bleeding.

* You suffer from asthma or you ever had an allergic reaction or suffered from wheezing after
taking ibuprofen, aspirin or other anti-inflammatory pain killers.

* You suffer from liver or kidney disease.

* You suffer from heart disease.

Medicines such as I-PROFEN Tablets may be associated with a small increased risk of heart

attack (myocardial infarction) or stroke. Any risk is more likely with high doses and prolonged

treatment. Do not exceed the recommended dose or duration of treatment. If you have heart
problems, previous stroke or think that you might be at risk of these conditions (e.g. if you have
high blood pressure, diabetes, high cholesterol or are a smoker) you should discuss your
treatment with your doctor or pharmacist.

* You have systemic lupus erythematosus (SLE, sometimes known as lupus) or a connective
tissue disease (autoimmune diseases affecting connective tissue).

* You have been told by your doctor that you have an intolerance to some sugars.

* There is a risk of kidney damage in dehydrated children and adolescents

Taking other medicines:

Please tell your doctor or pharmacist if you are taking, or have recently taken any other

medicines. This includes medicines you buy without a prescription and herbal medicines

I-PROFEN Tablets can affect the way that some medicines work and some medicines can have

an effect on I-PROFEN Tablets.

Some medicines that are anti-coagulants (i.e. thin blood/prevent clotting e.g. aspirin/

acetylsalicyclic acid, warfarin, ticlopidine), some medicines that reduce high blood pressure

(ACE-inhibitors such as captopril, beta-blockers such as atenolol, or angiotensin-Il receptor

antagonists such as losartan) and other medicines may affect or be affected by treatment with

ibuprofen. You should therefore always seek the advice of your doctor or pharmacist before you
use ibuprofen with other medicines.

In particular you should tell your doctor or pharmacist if you are taking any of the

following medicines in addition to those mentioned above:

« Diuretics (water tablets)

« Cardiac glycosides, such as digoxin, used to treat heart conditions

« Lithium (to treat mental or psychological illnesses)

* Zidovudine (an anti-viral drug)

« Steroids (used in the treatment of inflammatory conditions)

» Methotrexate (used to treat certain cancers)

« Medicines known as immunosuppressants such as ciclosporin and tacrolimus (used to dampen
down your immune response)

» Medicines known as selective serotonin reuptake inhibitors (SSRIs), used for the treatment of
depression

« Antibiotics called quinolones such as ciprofloxacin

» Aminoglycosides (a type of antibiotic)

« Mifepristone (synthetic steroid used to end the pregnancy)

« Any other ibuprofen preparations, such as those you can buy without a prescription

« Any other anti-inflammatory pain killer, including aspirin

« cholestyramine (a drug used to lower cholesterol)

» Medicines known as sulphonylureas such as glibenclamide (used to treat diabetes)

« Voriconazole or fluconazole (types of anti-fungal drugs)

« Ginkgo biloba herbal medicine (there is a chance you may bleed more easily if you are taking
this with ibuprofen).

Pregnancy and breast feeding:

The use of I-PROFEN whilst pregnant or breast feeding should be avoided. I-PROFEN should

not be used in late (the last three months) of pregnancy and should only be taken in the first six

months of pregnancy on the advice of your doctor.

Driving and using tools and machinery:

I-PROFEN may make you feel dizzy or drowsy. If the tablets affect you in this way do not drive,

operate machinery or do anything that requires you to be alert.

How to take I-PROFEN Tablets

Always take I-PROFEN Tablets as your doctor has told you. You should check with your doctor
or pharmacist if you are not sure.

Take your I-PROFEN Tablets with or after food, with a glass of water. I-PROFEN Tablets should
be swallowed whole and not chewed, broken, crushed or sucked to help prevent discomfort in
the mouth or irritation in the throat.

DOSAGE:

Adults - The usual dosage is 600 to 1800 mg spread throughout the day. Your doctor may
choose to increase this depending on what you are being treated for, but no more than 2400 mg
should be taken in one day.

Children - The usual daily dosage is 20 mg per kg of bodyweight, given in divided doses.

In cases of severe juvenile arthritis your doctor may increase the dosage up to 40 mg/kg in
divided doses.

If you take more I-PROFEN tablets than prescribed

You should contact a doctor or go to the nearest hospital casualty department immediately
taking your tablets with you.

If you forgot to take I-PROFEN Tablets:

Take them as soon as you remember, unless it is almost time for your next dose. If it is, do not
take the missed dose at all. Never double up on a dose to make up for the one you have missed

4. Possible side effects

Like all medicines, I-PROFEN Tablets can cause side effects, although they are usually mild and

not everyone will suffer from them. You can minimize the risk of side effects by taking the least

amount of tablets for the shortest period of time necessary to control your symptoms.

If you suffer from any of the following at any time during your treatment STOP TAKING

I-PROFEN Tablets and seek immediate medical help:

« Severe headache, high temperature, stiffness of the neck or intolerance to light

« Pass blood in your faeces (stools/motions)

« Pass black tarry stools

« Vomit any blood or dark particles that look like coffee grounds.

TELL YOUR DOCTOR AND STOP TAKING THE TABLETS IF YOU EXPERIENCE:

» Unexplained stomach pain or other abnormal stomach symptoms, indigestion, heartburn,
feeling sick and/or vomiting

« Unexplained wheezing, shortness of breath, skin rash, itching or bruising

« Yellowing of the eyes and/or skin.

« Severe sore throat with high fever

« Blurred or disturbed vision or seeing/hearing strange things.

« Fluid retention (e.g. swollen ankles)

Medicines such as I-PROFEN Tablets have been associated with a small increased risk of heart

attack (myocardial infarction) or stroke.

Blood disorders, kidney problems, liver problems or severe skin reactions may occur rarely with

ibuprofen.

Very rarely I-PROFEN Tablets may cause aseptic meningitis (inflammation of the protective

membrane surrounding the brain).

Other side effects may include headache, hallucinations, dizziness, tingling of hands and feet,

ringing in the ears, depression, confusion, difficulty sleeping, anxiety, impaired hearing,

diarrhoea, constipation, flatulence (wind), unexpected sensitivity of the skin to the sun, tiredness,

malaise, mood swings and swelling and irritation inside the nose.

|I-PROFEN has also been shown to sometimes worsen the symptoms of Crohn’s disease or

colitis.

If any side effects become serious or if you notice any side effects that are not listed in this
leaflet, please tell your doctor or pharmacist.

5. How to store I-PROFEN Tablets

« Keep in a safe place, out of the reach and sight of children.

« Store below 25°C. Protect from light.

« Do not take I-PROFEN Tablets after the expiry date printed on the packaging. The expiry date
refers to the last day of the month.

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist

how to dispose of medicines that are no longer required. These measures will help to protect the

environment.

6. Further Information

What I-PROFEN Tablets contains?

The active substance in I-PROFEN Tablets is Ibuprofen available as 200, 400 or 600 mg tablets.
I-PROFEN tablets 200

The excipients are Maize Starch, Micro Crystalline Cellulose PH 101, Talc, Magnesium Stearate,
and Colloidal Silicon Dioxide & coating material: Opadry Pink

I-PROFEN tablets 400

The excipients are: Microcrystalline cellulose, Maize starch, Povidone k-90, Sodium starch
glycolate, Magnesium Stearate & coating material: Opadry Pink

I-PROFEN tablets 600

The excipients are: Povidone K-90, Starch 1500, Sodium Starch glycolate, Magnesium Stearate,
Aerosil 200 & coating material: Opadry Pink

Opadry Pink: HPMC 2910/Hypromellose, Lactose monohydrate, Titanium dioxide,
Macrogol/PEG, Erythrosine aluminum lake, FD&C blue #2/indigo carmine, and Quinoline yellow
aluminum lake.

What I-PROFEN Tablets looks like and what are the contents of the pack?

I-PROFEN 200 mg Tablet is Pink colored, round, biconvex, film coated tablets with middle break
line on one side and "KS 37" engraved on other side.

I-PROFEN 400 mg Tablet is a pink colored, round, biconvex, film coated tablets

(K7) engraved on one side and other side plain.

I-PROFEN 600 mg Tablet is Pink colored, film coated, oblong, biconvex tablet with break line on
one side.

|I-PROFEN Tablets are available in blister of PVC-film (the upper part) & aluminium foil (the lower
part).

I-PROFEN Tablets 200mg are available in packs of 20 tablets.

I-PROFEN Tablets 400mg are available in packs of 30 & 50 tablets.

I-PROFEN Tablets 600mg are available in packs of 20& 40 tablets.

It is also available as suspension 100mg /5 ml

Not all pack sizes may be marketed.

7. Adverse Drug Reaction (ADR) Reporting

Saudi Arabia, Saudi Food & Drug Authority: National Pharmacovigilance Center

To contact Executive Administration for Pharmacovigilance & Crisis Management.

Tel: +966-11-203-8222 ext 2340-2334-2354-2317-2356-2353

Toll Free Phone: 800 249 0000

FAX: +966112057662  E-MAIL: npc.drug@sfda.gov.sa WEBSITE: www.sfda.gov.sa/npc
For reporting the adverse drug reactions in other countries please refer to

the health authorities.

THIS IS A MEDICINE

« Medicament is a product which affects your health and its consumption contrary
to instructions is dangerous for you.

« Follow strictly the doctor’s prescription, the method of use and instructions of
the pharmacist who sold the medicament.

« The doctor and the pharmacist are the experts in the medicines, their benefits
and risks.

+ Do not by yourself interrupt the period of treatment prescribed for you.

« Do not repeat the same prescription without consulting your doctor.

« Keep all medicaments out of reach of children.

Council of Arab Health Ministers - Union of Arab Pharmacists

Marketing Authorization Holder and Manufacturer

Kuwait Saudi Pharmaceutical Industries Co. d&sa
P.O.Box: 5512 Safat - Postal Code: 13056 State of Kuwait - Subhan -
Industrial Area - Tel: +965 24745012/3/4 - Fax: +965 24745361

www.kspico.com
Review Date: IPFN(i)-112015-R1-P1
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